
EM LOG V3 ANNEXURE-B 

SL NO. DESCRIPTION KELTRON PART NO: QTY 

  RACK ASSY COMPRISING:- DSA 36 107 0 051   

1 WELDED ASSY-EMLOG DPL 36 107 0 077 1 

2 LEFT VERTICAL BAR DPD 36 107 0 343 1 

3 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 7 

4 M4x16 PHILIPS PAN HD SCREW, SS FSS 04 016 3 201 3 

5 M4 PLAIN WASHER, SS FWS 04 000 0 101 3 

6 M4 SPRING WASHER, SS FWS 04 000 0 501 3 

7 RIGHT VERTICAL BAR DPD 36 107 0 344 1 

8 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 7 

9 M4x16 PHILIPS PAN HD SCREW, SS FSS 04 016 3 201 3 

10 M4 PLAIN WASHER, SS FWS 04 000 0 101 3 

11 M4 SPRING WASHER, SS FWS 04 000 0 501 3 

12 HORIZONTAL BAR FRONT BOTTOM DPD 36 107 0 326 1 

13 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 6 

14 HORIZONTAL BAR REAR DPD 36 107 0 327 1 

15 M4x15 PHILIPS CSK HD SCREW, SS FSS 04 015 2 001 4 

16 M4 PLAIN WASHER, SS FWS 04 000 0 101 4 

17 M4 SPRING WASHER, SS FWS 04 000 0 501 4 

18 M4 HEX HD NUT, SS FNS 04 000 0 101 4 

19 SLIDING BAR -1 DPD 36 107 0 329 1 

20 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 1 

21 HELICOIL INSERT M4x0.7x1.5D, SS FIS 04 006 0 101 3 

22 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 3 

23 SLIDING BAR -2 DPD 36 107 0 330 1 

24 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 1 

25 HELICOIL INSERT M4x0.7x1.5D, SS FIS 04 006 0 101 3 

26 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 3 

27 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 10 

28 HORIZONTAL BAR FRONT TOP DPD 36 107 0 328 1 

29 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 6 

30 HORIZONTAL BAR REAR DPD 36 107 0 327 1 

31 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 4 

32 SLIDING BAR -1 DPD 36 107 0 329 1 

33 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 1 

34 HELICOIL INSERT M4x0.7x1.5D, SS FIS 04 006 0 101 3 

35 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 3 

36 SLIDING BAR -2 DPD 36 107 0 330 1 

37 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 1 

38 HELICOIL INSERT M4x0.7x1.5D, SS FIS 04 006 0 101 3 

39 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 3 

40 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 4 

41 LF FIXING PLATE DPD 36 107 0 508 1 

42 M3 CAPTIVE STUD DPD 36 053 0 511 6 

43 M4x10 PHILIPS PAN HD SCREW, SS FSS 04 010 3 201 4 

44 M4 PLAIN WASHER, SS FWS 04 000 0 101 4 
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45 M4 SPRING WASHER, SS FWS 04 000 0 501 4 

46 FAN MOUNTING PLATE dpd 36 107 0 331 1 

47 M4x10 PHILIPS PAN HD SCREW, SS FSS 04 010 3 201 3 

48 M4x15 PHILIPS PAN HD SCREW, SS FSS 04 015 3 201 3 

49 M4 PLAIN WASHER, SS FWS 04 000 0 101 9 

50 M4 SPRING WASHER, SS FWS 04 000 0 501 6 

51 M4 HEX HD NUT, SS FNS 04 000 0 101 3 

52 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 18 

53 BOTTOM PLATE DPD 36 107 0 323 1 

54 M4x12 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 18 

55 MIDDLE VERTICAL BAR DPD 36 107 0 342 1 

56 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 7 

57 M4x15 PHILIPS CSK HD SCREW, SS FSS 04 012 2 001 5 

58 TORQUE HINGE, HG-ITS35 XHG 00 HGI T S35 2 

59 M4x12 PHILIPS PAN HD SCREW, SS FSS 04 012 3 201 6 

60 M4 PLAIN WASHER, SS FWS 04 000 0 101 12 

61 M4 SPRING WASHER, SS FWS 04 000 0 501 6 

62 M4 HEX HD NUT, SS FNS 04 000 0 101 6 

63 MODULE LOCKING PLATE REAR DPD 36 107 0 325 2 

64 MODULE LOCKING PLATE FRONT-EM DPD 36 107 0 542 1 

65 MODULE LOCKING PLATE FRONT-MCM DPD 36 107 0 543 1 

66 M4x15 PHILIPS CSK HD SCREW, SS FSS 04 015 2 001 8 

67 M4 PLAIN WASHER, SS FWS 04 000 0 101 8 

68 M4 SPRING WASHER, SS FWS 04 000 0 501 8 

69 M4 HEX HD NUT, SS FNS 04 000 0 101 8 

70 M4x12 PHILIPS CSK  HD SCREW, SS FSS 04 012 2 001 6 

71 M4 PLAIN WASHER, SS FWS 04 000 0 101 6 

72 M4 SPRING WASHER, SS FWS 04 000 0 501 6 

73 M4 HEX HD NUT, SS FNS 04 000 0 101 6 

74 CAPTIVE SCREW, 47-81-392-10 XCS 47 813 9 210 4 

75 FILTER FRAME DPD 36 107 0 340 1 

76 HELICOIL INSERT M3x0.5x2D, SS FIS 03 006 0 101 10 

77 HONEY COMB BOTTOM DPD 36 107 0 509 2 

78 M3x10 PHILIPS CSK HD SCREW, SS FSS 03 010 2 001 10 

79 MODULE STOPPER-MCM DPD 36 107 0 043 1 

80 HELICOIL INSERT M3x0.5x2D, SS FIS 03 006 0 101 3 

81 M3x10 PHILIPS CSK HD SCREW, SS FSS 03 010 2 001 3 

82 MODULE STOPPER-EM DPD 36 107 0 503 1 

83 HELICOIL INSERT M3x0.5x2D, SS FIS 03 006 0 101 3 

84 M3x10 PHILIPS CSK HD SCREW, SS FSS 03 010 2 001 3 

85 HELICOIL INSERT M3x0.5xD, SS FIS 03 003 0 101 4 

86 M3x10 PHILIPS PAN HD SCREW, SS FSS 03 010 3 201 8 

87 M3 PLAIN WASHER, SS FWS 03 000 0 101 8 

88 M3 SPRING WASHER, SS FWS 03 000 0 501 8 

89 SHOCK ABSORBER AKCC-25-I X72 51 A10  0 000 4 

90 M8x50 HEX HD BOLT, SS FBS 08 050 0 201 4 
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91 M8 PLAIN WASHER, SS FWS 08 000 0 101 4 

92 M8 SPRING WASHER, SS FWS 08 000 0 501 4 

93 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 20 

94 LEFTSIDE COVER DPD 36 107 0 321 1 

95 M4x10 PHILIPS CSK HD SCREW, SS FSS 04 010 2 001 20 

96 FOLDING METAL HANDLE, 20505-032 X73 37 M00 0 000 1 

97 M4x16  PHILIPS CSK HD SCREW , SS FSS 04 016 2 001 4 

98 M4 PLAIN WASHER, SS FWS 04 000 0 101 4 

99 M4 SPRING WASHER, SS FWS 04 000 0 501 4 

100 M4 HEX HD NUT, SS FNS 04 000 0 101 4 

101 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 20 

102 RIGHT SIDE COVER DPD 36 107 0 322 1 

103 M4x10 PHILIPS CSK HD SCREW, SS FSS 04 010 2 001 20 

104 FOLDING METAL HANDLE, 20505-032 X73 37 M00 0 000 1 

105 M4x16 PHILIPS CSK HD SCREW, SS FSS 04 016 2 001 4 

106 M4 PLAIN WASHER, SS FWS 04 000 0 101 4 

107 M4 SPRING WASHER, SS FWS 04 000 0 501 4 

108 M4 HEX HD NUT, SS FNS 04 000 0 101 4 

109 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 16 

110 HONEY COMB FIXING PLATE DPD 36 107 0 504 1 

111 REAR COVER DPD 36 107 0 320 1 

112 HONEY COMB REAR DPD 36 107 0 510 2 

113 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 16 

114 M4x10 PHILIPS CSK HD SCREW, SS FSS 04 010 2 001 16 

115 SHOCK ABSORBER AKCC-25-I X72 51 A10  0 000 2 

116 M8x50 HEX HD BOLT, SS FBS 08 050 0 201 2 

117 M8 PLAIN WASHER, SS FWS 08 000 0 101 2 

118 M8 SPRING WASHER, SS FWS 08 000 0 501 2 

119 HELICOIL INSERT M4x0.7x2D, SS FIS 04 008 0 101 16 

120 TOP COVER DPD 36 107 0 505 1 

121 M4x10 PHILIPS CSK HD SCREW, SS FSS 04 010 2 001 16 

122 CANOPY DPD 36 107 0 324 1 

123 LIFTING BOLT M12x30 LONG FBM 12 030 9 101 4 

124 HELICOIL INSERT M4x0.7xD, SS FIS 04 004 0 101 6 

125 STAINLESS STEEL TORQUE HINGE, SFTH-02-5 XHG 00 SFT H 025 3 

126 M4x6 PHILIPS PAN HD SCREW, SS FSS 04 006 3 201 6 

127 M4 PLAIN WASHER, SS FWS 04 000 0 101 6 

128 M4 SPRING WASHER, SS FWS 04 000 0 501 6 

129 FRONT DOOR ASSEMBLY DPL 36 107 0 183 1 

130 HELICOIL INSERT M4x0.7xD, SS FIS 04 004 0 101 9 

131 M4x6 PHILIPS PAN HD SCREW, SS FSS 04 006 3 201 9 

132 M4 PLAIN WASHER, SS FWS 04 000 0 101 9 

133 M4 SPRING WASHER, SS FWS 04 000 0 501 9 

RACK ASSY   DPL 36 107 0 051 EM LOG V3 
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SL NO. DESCRIPTION KELTRON PART NO: QTY 

  FRONT DOOR ASSY COMPRISING:- DSA 36 107 0 183   

1 FRONT DOOR DPD 36 107 0 376 1 

2 M4 CAPTIVE STUD DPD 36 053 0 210 4 

3 HELICOIL INSERT M3x0.5x2D, SS FIS 03 006 0 101 18 

4 WINDOW FRAME DPD 36 107 0 121 1 

5 M3x10 PHILIPS HD .CSK SCREW, SS FSS 03 010 2 001 18 

6 HELICOIL INSERT M4x0.7x1.5D, SS FIS 04 006 0 101 2 

7 WINDOW DOOR DPD 36 107 0 011 1 

8 HELICOIL INSERT M3x0.5x2D, SS FIS 03 006 0 101 2 

9 HINGE SCREW  DPD 36 107 0 042 2 

10 HELICOIL INSERT M2.5x0.45x2D, SS FIS 02 505 0 101 18 

11 EMI GLASS SUPPORT DPD 36 107 0 506 1 

12 M2.5x6 PHILIPS CSK HD SCREW, SS FSS 02 506 2 001 18 

13 CAPTIVE SCREW, 47-81-392-10 XCS 47 813 9 210 2 

14 COMPRESSION LATCH, E3-57-52 XLA 00 0E3 5 752 2 

15 U HANDLE, DHURI-92 X73 20 U10 0 000 1 

16 M6x10 PHILIPS CSK HD SCREW, SS FSS 06 010 3 201 2 

17 M4 PLAIN WASHER, SS FWS 04 000 0 101 4 

18 M4 SPRING WASHER, SS FWS 04 000 0 501 4 

19 M4 HEX HD NUT, SS FNS 04 000 0 101 4 

FRONT DOOR ASSEMBLY   DPL 36 107 0 183 EM LOG V3 

 

 

 

 

 

 

 

 

 

 

 

 


